
QUANTUM 6800P / 6500P / 5500P / 5500GT / 4500P

BGZ: 01960No. 001   Remark: 

Page 1



BGZ: 01960

MAIN DRIVE  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0235 587 0 HEXAGON HEAD BOLT M16-55 2
2 00 0238 047 0 LOCK NUT M16 2
3 00 0233 325 0 WASHER 17X50X4 4
4 00 0238 952 0 HEXAGON HEAD BOLT M16X45-MKL 2
5 00 0972 140 0 MAIN GEARBOX 1000 U/MIN 1  2)
6 00 0972 115 0 BUSHING 21X35X15 2
7 00 0212 191 0 CONTACT WASHER A20 2
8 00 0242 478 0 HEXAGON HEAD BOLT M20X50 2
9 00 0971 934 1 STRAP 100X12X180 2
9 00 0972 865 0 STRAP 12X 118X 127 2  3)
10 00 0971 958 1 PIN D 40 X 151 1
11 00 0242 380 0 HEXAGON HEAD BOLT M12X120 2
11 00 0242 381 0 HEXAGON HEAD BOLT M12X130 2  3)
12 00 0239 389 0 CONTACT WASHER A12 2
13 00 0239 160 0 HEXAGON HEAD BOLT M12X35-MKL 1
14 00 0972 011 0 DRIVE SHAFT 1  4)
15 00 0233 214 0 SOCKET HEAD SCREW M12X 50 8
16 00 0233 323 0 LOCK NUT M12 8
17 00 0972 110 0 RUBBER PAD D60X40 1
18 00 0963 402 0 GUARD CUP 1
19 00 0972 141 1 DRIVE SHAFT 1  5)
19 00 0972 143 1 UNIV.DRIVE SHAFT 1  6)
20 00 0971 953 0 SPUR GEARBOX 1  7)
20 00 0973 112 0 SPUR GEARBOX 22.5 ZOLL 1  8)
21 00 0972 694 0 STRAP 40X 12X 165 1
22 00 0238 234 0 LOCK NUT M12 2
23 00 0909 568 2 TUBE SADDLE D 13 / R21 2

1) Remarks Up To Serial No. 615 0 2306

2) Remarks single parts plate  3

3) Remarks 5500 P-18

4) Remarks single parts plate  83

5) Remarks single parts plate  86

6) Remarks single parts plate  84

7) Remarks single parts plate  4

8) Remarks single parts plate  4
5500 P-18

QUANTUM 6800P / 6500P / 5500P / 5500GT / 4500P

No. 001   Remark: 

Page 2



QUANTUM 6800P / 6500P / 5500P / 5500GT / 4500P

BGZ: 01960No. 001A   Remark: 

Page 1



BGZ: 01960

MAIN DRIVE  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0963 402 0 GUARD CUP 1
2 00 0238 952 0 HEXAGON HEAD BOLT M16X45-MKL 2
3 00 0233 325 0 WASHER 17X50X4 2
4 00 0973 300 0 MAIN GEARBOX 1000 U/MIN 1  2)
5 00 0234 839 0 HEXAGON HEAD BOLT M16X60-MKL 2
6 00 0212 191 0 CONTACT WASHER A20 2
7 00 0938 007 0 BUSHING 2
8 00 0238 047 0 LOCK NUT M16 2
9 00 0973 301 1 SPUR GEARBOX 1  3)
10 00 0973 403 1 UNIV.DRIVE SHAFT 1  4)
10 00 0973 404 1 DRIVE SHAFT 1  5)
11 00 0239 389 0 CONTACT WASHER A12 2
12 00 0239 160 0 HEXAGON HEAD BOLT M12X35-MKL 2
13 00 0973 408 0 DRIVE SHAFT 1  6)
14 00 0235 587 0 HEXAGON HEAD BOLT M16-55 2
15 00 0971 934 2 STRAP 12X100X 195 2
16 00 0973 368 0 STRAP FL40X12X 196 1
17 00 0973 349 0 PIN RD40X181 1
18 00 0238 234 0 LOCK NUT M12 2
19 00 0909 568 2 TUBE SADDLE D 13 / R21 2
20 00 0242 381 0 HEXAGON HEAD BOLT M12X130 2

1) Remarks Quantum 6800 P / 5500 P-18

2) Remarks single parts plate 3A

3) Remarks single parts plate 4A

4) Remarks single parts plate 84A

5) Remarks single parts plate 86A

6) Remarks single parts plate 83A

QUANTUM 6800P / 6500P / 5500P / 5500GT / 4500P

No. 001A   Remark: 

Page 2



QUANTUM 6800P / 6500P / 5500P / 5500GT / 4500P

BGZ: 01960No. 001B   Remark: 

Page 1



BGZ: 01960

MAIN DRIVE  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0963 402 0 GUARD CUP 1
2 00 0238 952 0 HEXAGON HEAD BOLT M16X45-MKL 2
3 00 0233 325 0 WASHER 17X50X4 4
4 00 0972 140 0 MAIN GEARBOX 1000 U/MIN 1  2)
5 00 0972 115 0 BUSHING 21X35X15 2
6 00 0212 191 0 CONTACT WASHER A20 2
7 00 0242 478 0 HEXAGON HEAD BOLT M20X50 2
8 00 0242 467 0 HEXAGON HEAD BOLT M16-70 2
9 00 0233 325 0 WASHER 17X50X4 2
10 00 0244 419 0 HEXAGON HEAD BOLT M12X65 2
11 00 0236 172 0 HEXAGONAL NUT M12 4
12 00 0239 391 0 CONTACT WASHER A16 2
13 00 0238 047 0 LOCK NUT M16 2
14 00 0973 500 0 BUSHING D40X 38 1
15 00 0973 499 0 SUPPORT 1
16 00 0236 860 0 WASHER 40,3X51X1 4
17 00 0973 529 1 UNIV.DRIVE SHAFT 1  3)
17 00 0973 530 1 DRIVE SHAFT 1  4)
18 00 0972 110 0 RUBBER PAD D60X40 1
19 00 0233 323 0 LOCK NUT M12 8
20 00 0233 214 0 SOCKET HEAD SCREW M12X 50 8
21 00 0972 011 0 DRIVE SHAFT 1  5)
22 00 0239 160 0 HEXAGON HEAD BOLT M12X35-MKL 1
23 00 0239 389 0 CONTACT WASHER A12 2
24 00 0235 681 2 SPRING PIN 8X50-N 2
25 00 0973 495 0 PIN D37X165 1
26 00 0973 492 0 SPUR GEARBOX 1  6)

1) Remarks From Serial No. 615 0 2307
4500 P

2) Remarks single parts plate  3

3) Remarks single parts plate 87B

4) Remarks single parts plate 87C

5) Remarks single parts plate  83

6) Remarks single parts plate 4A

QUANTUM 6800P / 6500P / 5500P / 5500GT / 4500P

No. 001B   Remark: 

Page 2



QUANTUM 6800P / 6500P / 5500P / 5500GT / 4500P

BGZ: 01730No. 002   Remark: 

Page 1



BGZ: 01730

DRIVE R.H. 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0233 441 0 HEXAGON HEAD BOLT M16X30-MKL 1
2 00 0239 391 0 CONTACT WASHER A16 1
3 00 0963 598 0 BUSHING 25X 4X  14 1
4 00 0235 164 0 CIRCLIP 35X1,5 2
5 00 0234 385 0 BACK-UP WASHER S 35X45 2
6 00 0235 184 0 CIRCLIP 62X2 2
7 00 0238 198 0 BACK-UP WASHER S 50X62X3 3
8 00 0238 201 0 GRVD.BALL BEARING 6007 LLU/5K 2
9 00 0961 288 0 SPACER RING 53,9X60,3X 10 2
10 00 0963 592 0 GEAR Z 16/29 1
11 00 0237 862 0 CIRCLIP 50X2 1
12 00 1315 268 0 BEARING PLATE R.H RECHTS 1
12 00 0963 596 0 BEARING PLATE 1
13 00 0961 124 0 BEARING BUSH 50X 55X 10 1
14 00 1315 267 0 SHAFT 1
14 00 0963 588 0 SHAFT 1
15 00 0237 461 0 HEXAGON HEAD BOLT M12X30 4
16 00 0239 389 0 CONTACT WASHER A12 4
17 00 0211 394 0 WASHER 13X35X5 4

QUANTUM 6800P / 6500P / 5500P / 5500GT / 4500P

No. 002   Remark: 

Page 2



QUANTUM 6800P / 6500P / 5500P / 5500GT / 4500P

BGZ: 01730No. 003   Remark: 

Page 1



BGZ: 01730

GEARBOX  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

00 0972 140 0 MAIN GEARBOX 1000 U/MIN 1
1 00 0213 902 0 SHAFT SEAL AS   55X100X10 2
2 00 0235 193 0 CIRCLIP 100X3 2
3 00 0213 898 0 SHIM 90X100X0,50 4
3 00 0213 899 0 SHIM 90X100X0,3 3
3 00 0213 900 0 SHIM 90X100X0,10 4
4 00 0234 830 0 TA.ROLLER BEARING 30211 2
5 00 0243 047 0 CIRCLIP 78X2,5 2
6 00 0939 669 0 SPUR GEAR Z 43 / MN 6,00 1
7 00 0241 131 1 PLUG M16X1,5-GPN700 1
8 00 0935 726 0 HOUSING 1
9 00 0939 665 0 COVER 1
10 00 0244 842 0 SEALING RING A10  X14 1
11 00 0237 570 0 HEXAGON HEAD BOLT M10X16 1
12 00 0236 200 0 HEXAGON HEAD BOLT M8X20 12
13 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 12
14 00 0939 662 0 BREATHER PLUG 0,2-0,25BAR-M16X1,

5-TYPE
1

15 00 0238 183 0 SEALING RING A16  X20 3
16 00 0213 904 0 PARALLEL KEY AB20X12X 56 1
17 00 0939 667 0 SPUR GEAR SHAFT Z 17 /MN 6,00 1
18 00 0243 662 0 TA.ROLLER BEARING 30213 A 1
19 00 0214 182 0 SHIM 110X120X1,0

ERS.D.214182
2

19 00 0214 181 0 SHIM 110X120X0,5 ERS.D.
21418

2

19 00 0214 180 0 SHIM 110X120X0,3 ERS.D.
21418

2

19 00 0214 179 0 SHIM 110X120X0,1 ERS.D.
21417

6

20 00 0243 063 0 CIRCLIP 120X4 2
21 00 0213 903 0 LOCKING-COVER VK 120X12 2
22 00 0237 461 0 HEXAGON HEAD BOLT M12X30 9
23 00 0212 633 0 ROTARY SHAFT SEAL AS 45X90X10 1
24 00 0179 845 0 SLOTTED NUT M50X1,5 1
25 00 0235 989 0 TA.ROLLER BEARING 30210 - 50X90X21,75 1
26 00 0939 671 0 HUB 1
27 00 0940 636 0 SHIM DICKE 0,19 1
27 00 0940 637 0 SHIM DICKE 0,25 1
27 00 0940 638 0 SHIM DICKE 0,35 1
28 00 0215 148 0 TA.ROLLER BEARING 33211/Q 1
29 00 0939 672 0 BEVEL GEAR SET I= 2,23:1 1
30 00 0244 351 0 SCREW PLUG M16X1,5 1
31 00 0243 675 0 TA.ROLLER BEARING 32213-65X120X32,75 1
32 00 0935 602 0 SHAFT 1
33 00 0935 603 0 FLANGE 1
34 00 0935 604 0 WASHER 1

1) Remarks Quantum 6500 P / 5500 Gt /
5500 P / 4500 P

QUANTUM 6800P / 6500P / 5500P / 5500GT / 4500P

No. 003   Remark: 

Page 2



QUANTUM 6800P / 6500P / 5500P / 5500GT / 4500P

BGZ: 01730No. 003A   Remark: 

Page 1



BGZ: 01730

GEARBOX  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

00 0973 300 0 MAIN GEARBOX 1000 U/MIN 1
1 00 0213 902 0 SHAFT SEAL AS   55X100X10 1
2 00 0235 193 0 CIRCLIP 100X3 1
3 00 0213 898 0 SHIM 90X100X0,50 3
3 00 0213 899 0 SHIM 90X100X0,3 1
3 00 0213 900 0 SHIM 90X100X0,10 1
4 00 0234 830 0 TA.ROLLER BEARING 30211 1
5 00 0920 123 0 BREATHER PLUG 0,03-0,05BAR-M16X1,

5-TYP
1

6 00 0238 183 0 SEALING RING A16  X20 2
7 00 0920 116 0 HOUSING 1
8 00 0243 047 0 CIRCLIP 78X2,5 2
9 00 0920 122 0 SPUR GEAR Z=33 1
10 00 0920 117 0 COVER 1
11 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 12
12 00 0236 200 0 HEXAGON HEAD BOLT M8X20 12
13 00 0244 842 0 SEALING RING A10  X14 1
14 00 0237 570 0 HEXAGON HEAD BOLT M10X16 1
15 00 0920 118 0 SHAFT 1
16 00 0243 661 0 TA.ROLLER BEARING 30212A 1
17 00 0211 966 0 SHIM 100X110X1 1
17 00 0211 965 0 SHIM 100X110X0,5 1
17 00 0211 964 0 SHIM 100X110X0,3 1
17 00 0211 963 0 SHIM 100X110X0,1 2
18 00 0235 194 0 CIRCLIP 110X4 1
19 00 0214 586 0 SHAFT SEAL AS 60X110X10 1
20 00 0212 633 0 ROTARY SHAFT SEAL AS 45X90X10 1
21 00 0179 845 0 SLOTTED NUT M50X1,5 1
22 00 0235 989 0 TA.ROLLER BEARING 30210 - 50X90X21,75 1
23 00 0939 671 0 HUB 1
24 00 0940 636 0 SHIM DICKE 0,19 1
24 00 0940 637 0 SHIM DICKE 0,25 1
24 00 0940 638 0 SHIM DICKE 0,35 1
25 00 0215 148 0 TA.ROLLER BEARING 33211/Q 1
26 00 0935 020 0 LOCKING COVER 130X 12 1
27 00 0243 065 0 CIRCLIP 130X4 1
28 00 0215 931 0 SHIM 112X130X1 1
28 00 0215 798 1 SHIM 112X130X0,5 1
29 00 0213 223 0 TA.ROLLER BEARING 303 12 1
30 00 0237 572 0 HEXAGON HEAD BOLT M12X35 8
31 00 0920 121 0 BEVEL GEAR SET I=2.23;1 1
32 00 0933 644 0 MAGNETIC FILTER BOLT M16X1,5-PM 1
33 00 0213 904 0 PARALLEL KEY AB20X12X 56 1
34 00 0920 119 0 SPUR GEAR SHAFT Z=13 1
35 00 0243 675 0 TA.ROLLER BEARING 32213-65X120X32,75 1
36 00 0214 182 0 SHIM 110X120X1,0

ERS.D.214182
1

36 00 0214 181 0 SHIM 110X120X0,5 ERS.D.
21418

1

36 00 0214 180 0 SHIM 110X120X0,3 ERS.D.
21418

1

36 00 0214 179 0 SHIM 110X120X0,1 ERS.D.
21417

3

37 00 0243 063 0 CIRCLIP 120X4 1
38 00 0213 903 0 LOCKING-COVER VK 120X12 1

QUANTUM 6800P / 6500P / 5500P / 5500GT / 4500P

No. 003A   Remark: 

Page 2



BGZ: 01730

GEARBOX  1)

1) Remarks Quantum 6800 P / 5500 P-18

QUANTUM 6800P / 6500P / 5500P / 5500GT / 4500P

No. 003A   Remark: 

Page 3



QUANTUM 6800P / 6500P / 5500P / 5500GT / 4500P

BGZ: 01960No. 004   Remark: 

Page 1



BGZ: 01960

SPUR GEARBOX  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

00 0971 953 0 SPUR GEARBOX 1
00 0973 112 0 SPUR GEARBOX 22.5 ZOLL 1  2)

1 00 0211 282 0 ROTARY SHAFT SEAL A 55X90X10 1
2 00 0242 395 1 HEXAGON HEAD BOLT M16X120 4
3 00 0212 640 0 ROTARY SHAFT SEAL A 100X130X12 2
4 00 0242 394 0 HEXAGON HEAD BOLT M16X100 9
5 00 0935 753 0 SEMI GEAR CASE (RT=553685) 2
6 00 0213 406 0 GRVD.BALL BEARING 6020 2
7 00 0935 758 0 SPUR GEAR Z=59 1
8 00 0935 756 1 HOLLOW SHAFT 1
9 00 0236 173 0 HEXAGONAL NUT M16 13
10 00 0211 943 0 SLOTTED NUT KM 13 -M65X2 1
11 00 0243 662 0 TA.ROLLER BEARING 30213 A 2
12 00 0935 757 1 SPUR GEAR Z=32 1
13 00 0243 063 0 CIRCLIP 120X4 3
14 00 0935 755 1 AXLE 1
15 00 0213 900 0 SHIM 90X100X0,10 2
16 00 0243 673 0 TA.ROLLER BEARING 32211 J2/Q 2
17 00 0935 754 0 SPUR GEAR SHAFT Z=14 1
18 00 0214 183 0 BUSHING 40X44X50 1
19 00 0440 539 0 CYLINDRICAL PIN W.ERS.D.4405391 3
20 00 0214 171 0 LOCK CAP D90X8 1
21 00 0238 082 0 SCREW PLUG M24X1,5 4

1) Remarks Up To Serial No. 615 0 2306

2) Remarks 5500 P-18

QUANTUM 6800P / 6500P / 5500P / 5500GT / 4500P

No. 004   Remark: 

Page 2



Thank you so much for reading. 

Please click the “Buy Now!” 

button below to download the 

complete manual. 

 

 
 

After you pay. 

You can download the most 

perfect and complete manual in 

the world immediately. 

Our support email: 

ebooklibonline@outlook.com 

https://www.ebooklibonline.com/downloads/claas-quantum-6800p-6500p-5500p-5500gt-4500p-loader-wagon-parts-catalogue-manual-instant-download-sn-61502001-61502466/



